KENWORTH

OEM Part # Description Weight Qty  
KENWORTH BRACKET FUEL TANK STRAP 0.8 2    
KENWORTH STRAP FUEL TANK 4.2 1    
KENWORTH STRAP FUEL TANK SUPPORT 4.2 2    
KENWORTH STRAP FUEL TANK 4.7 2    
KENWORTH STRAP FUEL TANK 4.3 1    
KENWORTH STRAP AIR TANK 1.5 1    
KENWORTH STRIP HOOD LACING 0.3 0    
KENWORTH STRIP HEADER SUPPORT 0.6 2    
KENWORTH STRIP BACKING RADIATOR 1.2 0    
KENWORTH STUD 1 1/2 X 6 2.6 1    
KENWORTH STUD 7/8NFX12 TORQ ROD DR 1.8 0    
KENWORTH STUD SHOULDER HUB RH 1.2 0    
KENWORTH STUD REAR HUB ALIGN 953S 1 0    
KENWORTH SUPPORT REAR ENGINE 9.8 1    
KENWORTH SUPPORT RR ENG CUM 6 1.5DE 10.4 0    
KENWORTH SUPPORT REAR ENGINE 7.6 1    
KENWORTH SUPPORT ENGINE REAR LH 7 0    
KENWORTH SUPPORT ENGINE REAR 7.2 2    
KENWORTH SUPPORT ENGINE REAR 7 0    
KENWORTH SUPPORT ENGINE FRONT 25 0    
KENWORTH SUPPORT ENGINE REAR LH 8.8 1    
KENWORTH SUPPORT ENGINE LH REAR 8.6 0    
KENWORTH SUPPORT ENGINE REAR 8.6 0    
KENWORTH SUPPORT ENGINE REAR LH 8.2 1    
KENWORTH SUPPORT SLEEPER 2.8 0    
KENWORTH SUPPORT SLEEPER 2.9 0    
KENWORTH SUPPORT SLEEPER 4.4 1    
KENWORTH SUPPORT SLEEPER DR 3.4 0    
KENWORTH SUPPORT SLEEPER 2.8 2    
KENWORTH SUPPORT CAB FRONT 7.6 0    
KENWORTH SUPPORT CAB FRONT RH 22 0    
KENWORTH SUPPORT CAB FRONT LH 26 2    
KENWORTH SLEEPER SUPPORT 9.8 2    
KENWORTH SUPPORT CAB FRONT 4.4 0    
KENWORTH SUPPORT REAR CAB 20 0    
KENWORTH BRACKET AIR SPRING 0.4 0    
KENWORTH SUPPORT ENGINE FRONT 10.4 1    
KENWORTH SUPPORT CAB FRONT LH 26.5 2    
KENWORTH SUPPORT CAB FRONT LH 25.8 0    
KENWORTH SUPPORT CAB FRONT RH 24.8 0    
KENWORTH SUPPORT CAB SLEEPER 7.7 0    
KENWORTH SUPPORT CAB FRT RH 3.4 3    
KENWORTH SUPPORT RADIATOR SIDE 70 2    
KENWORTH SUPPORT RADIATOR LH 11.8 1    
KENWORTH SUPPORT RAD SIDEMEMBER 27 2    
KENWORTH SUPPORT RADIATOR LH 8.6 0    
KENWORTH SUPPORT RADIATOR RH 8.7 0    
KENWORTH SUPPORT RADIATOR 4.2 0    
KENWORTH SUPPORT RADIATOR LH STL 18.8 0    
KENWORTH SUPPORT RADIATOR 32 1    
KENWORTH SUPPORT AIR TANK RH 7.2 0    
KENWORTH SUPPORT AIR TANK 3.5 1    
KENWORTH SUPPORT FUEL TANK 18 0    
KENWORTH BRACKET SUPPORT TANK AIR S 1.6 0    
KENWORTH BRACKET AIR TANK 3.4 0    
KENWORTH SUPPORT AUXILIARY TRANSMIS 12 0    
KENWORTH SUPPORT TRANSMISSION AUXIL 16.4 3    
KENWORTH SUPPORT-AUXILIARY TRANSMIS 16.6 1    
KENWORTH SUPPORT SPRING TRANS 4.2 0    
KENWORTH SUPPORT SPRING TRANS 4.2 0    
KENWORTH SUPPORT TRANSMISSION SPRIN 3.7 0    
KENWORTH SUPPORT TRANSMISSION SPRIN 3.6 0    
KENWORTH SUPPORT TRANS SPRING 4.8 4    
KENWORTH SUPPORT TRANSMISSION SPRIN 4.8 2    
KENWORTH SUPPORT TRANSFER CASE RH 35 0    
KENWORTH SUPPORT SPRING TRANSMISSIO 0.4 1    
KENWORTH TANK OIL ALUM 24.5" 100GAL 75 1    
KENWORTH TANK AIR ALUM 8"X26" 11 0    
KENWORTH U BOLT FRONT SPRING 9.4 0    
KENWORTH U BOLT REAR SPRG 1 1/8 12N 6.7 0    
KENWORTH U BOLT 1 1/4X5X12 1/4 10.1 4    
KENWORTH U BOLT FRONT AXLE 1 14NSX1 9.6 0    
KENWORTH U BOLT REAR SPRG 7/8 14NFX 7.2 0    
KENWORTH U BOLT AIR TANK 5/16 24NFX 0.2 0    
KENWORTH U BOLT FRONT SPRG 7/8 14NF 5.3 2    
KENWORTH VENT BALL CAB AIR 0.1 1    
KENWORTH WIRE EXTENSION 0.2 2    
KENWORTH WIRE-EXTENSION 0.2 1    
KENWORTH WIRE EXTENSION 0.6 0    
KENWORTH WIRE EXTENSION 1.8 3    
KENWORTH WIRE JUMPER 3 0    
KENWORTH WIRE JUMPER 0.1 2    
KENWORTH WIRE JUMPER 0.1 2    
KENWORTH WIRE JUMPER 0.6 0    
KENWORTH WIRE JUMPER 0.9 0    
KENWORTH WIRE JUMPER 0.8 0    
KENWORTH WIRE JUMPER 0.1 0    
KENWORTH WIRE JUMPER 1.2 0    
KENWORTH WIRE JUMPER 1 0    
KENWORTH WIRE-JUMPER 1.6 1    
KENWORTH WIRE JUMPER 0.1 2    
KENWORTH WIRE JUMPER 0.6 0    
KENWORTH WIRE JUMPER 0.6 0    
KENWORTH WIRE JUMPER 6.4 3    
KENWORTH WIRE JUMPER 6 0    
KENWORTH WIRE JUMPER 4.2 1    
KENWORTH WIRE JUMPER 0.6 0    
KENWORTH EXTENSION WIRE 0.2 1    
KENWORTH WIRE-EXTENSION 0.2 1    
KENWORTH WIRE PIGTAIL MP280 0.1 2    
Displaying 1901 - 2000 of 3962
Vintage Parts manages thousands of high quality new parts received directly from KENWORTH. These parts are available for sale through KENWORTH authorized dealer. Research VPI’s availability for the part and then contact your local dealer. Please let them know that you found the part available on the VPARTSINC.COM website and they will be happy to order you the part. The dealer can even have the part drop-shipped to your location.

*This item is new to Vintage Parts and the weight has not been validated.
**This item exceeds 150 lbs and requires special shipping.
Please call Customer Service at 877-846-8243 to place your order.